
 

Biological and Water Quality Study of  
the Cross Creek Basin  

and Selected Ohio River Watersheds 
 (Island Creek, Croxton Run and Wills Creek) 

 
               2010  

Jefferson and Harrison Counties 
 

 

OHIO EPA Technical Report EAS/2013-02-02 

 

Division of Surface Water 
Ecological Assessment Section & 
Southeast District Office 
April 1, 2013 



EAS/2013-02-02 Cross Creek Watershed 2010 04/01/2013 

 
1 

 

Biological and Water Quality Study of the  

Cross Creek Basin and 

Selected Ohio River Watersheds in Jefferson County  

(Island Creek, Croxton Run and Wills Creek) 

 
 

2010 
 
 
 

Jefferson and Harrison Counties, Ohio 
April 1, 2013 

OEPA Report EAS 2013-02-02 
[...]
but not limited to, wading, swimming, boating, water skiing, canoeing, kayaking and SCUBA 
diving” [OAC 3745-1-07 (B)(4)(b)].  There are three classes of PCR use to reflect differences in 
the potential frequency and intensity of use.  Streams designated PCR Class A typically have 
identified public access points and support primary contact recreation.   Streams designated 
PCR Class B support, or potentially support, occasional primary contact recreation activities.  
The streams evaluated for Cross Creek and selected Ohio River tributaries survey area are all 
designated Class B PCR waters. The E. coli criteria that apply to PCR B streams include a 
geometric mean of 161 cfu/100 ml, and a maximum value of 523 cfu/100 ml.  The geometric 
mean is based on two or more samples and is used as the basis for determining attainment 
status when more than one sample is collected (Table 7). 

Summarized bacteria results are listed in Table 7, and the complete dataset is reported in 
Appendix Table 5.  Nine locations in Cross Creek, Salem Creek, McIntyre Creek, Wills Creek, 
Island Creek, and Croxton Run were sampled for E. coli six to twelve times, from May 25th to 
October 19th, 2010.  Evaluation of E. coli results revealed that only one of six sites in the Cross 
Creek watershed met the applicable geometric mean criterion.  Wills Creek, Island Creek, 
Croxton Run and one location on Cross Creek at Broadacre were in full attainment of the 
recreation use.  In the Cross Creek watershed, the geometric mean ranged from 157 cfu/100ml 
to 1112 cfu/100ml.   
 
The majority of sampling locations in the Cross Creek watershed are in areas without 
centralized sewage treatment.  The non-attainment is most likely due to unsanitary conditions 
from poorly treated sanitary waste. The highest geometric value of 1112 cfu/100ml was found in 
Cross Creek in Unionport which is an unsewered community.  Agricultural activities in the 



EAS 2013-02-02 Cross Creek Watershed 2010 04/01/2013 

 

22 
 

watershed are somewhat sparse but it is possible that poor manure management or 
concentrated animal feedlots are also causing unsanitary conditions in the Cross Creek 
watershed.   
 
Table 7  A summary of E. coli data for locations sampled in the Cross Creek watershed, Croxton Run, 
Island Creek and Wills Creek watersheds from May 25 through October 19, 2010.  Recreation use 
attainment is based on comparing the geometric mean to the Primary Contact Recreation (PCR) Class B 
geometric mean water quality criterion of 161 cfu/100 ml (Ohio Administrative Code 3745-1-07).  All 
values are expressed in colony forming units (cfu) per 100 ml of water.  Gray shaded values exceed the 
applicable PCR Class B geometric mean criterion. 

HUC-12 Location 
River 
Mile 

Maximum 
Value 

Geometric 
Mean 

# of 
samples 

Cross Creek watershed 

050301011001  Cross Cr upstream N. BR. @ TR 309 24.87 670 361 6 

050301011003  Cross Cr at CR39 Unionport Rd 22.9 4000 1112 12 

050301011005  Cross Cr at Broadacre SR 152 16.2 670 157 12 

050301011005  Cross Cr at Kolmont at CR 74 4.15 2200 166 12 

050301011002  Salem Cr at TR 208 0.1 950 232 6 

050301011004 McIntyre Cr at TR 184 0.18 1200 232 12 

Misc. Direct Ohio River Tributaries 

050301011106  Croxton Run at CR 47 (John F Kennedy Hwy) 0.74 210 121 6 

050301011107  Island Cr at CR56 Costonia 0.36 670 132 11 

050301011109  Wills Creek Adj. Alikanna Rd 0.7 220 121 6 
  



EAS 2013-02-02 Cross Creek Watershed 2010 04/01/2013 

 

23 
 

Point Source Impacts (NPDES, storm water, coal mining)  

Cross Creek Watershed 
 
The Cross Creek watershed has a total of ten individual National Pollutant Discharge 
Elimination System (NPDES) permitted facilities and three general NPDES permits that 
discharge sanitary wastewater, industrial process water, and/or industrial storm water (Figure 4, 
Appendix Table 12) These facilities include five active mining facilities (Hopedale Coal Mine, 
Ohio American Energy (North Star 1), Anthony Mining, Schaney Mining and Apex Limestone), 
three public sanitary waste water treatment plants (Wintersville A WWTP, Jefferson County M 
WWTP and Mingo Junction STP), one privately owned sanitary treatment plant (Granatir 
Apartments) and three industrial facilities (Mingo Junction LLC Steel Works (formerly Wheeling 
Pittsburgh Steel), Crossridge Landfill and Steubenville Landfill).  CD& Disposal Technologies 
and Cyprus Amax Minerals Co. (formerly Satralloy) also have general industrial storm water 
permits.     
 

 
Figure 4. Abandoned underground and surface mines as well as NPDES permitted outfalls in the 

Cross Creek watershed (Jefferson and Harrison Counties). 
 
Mining began in Jefferson County in 1800 and has continued to the present (Crowell, 1995).  
Abandoned underground mines are found in the fringes of the headwaters (Grassy Fork, Salem 
Creek), McIntyre Creek, and in the lower section of the watershed from northern tributaries that 
drain the land from Wintersville and Mingo Junction (Figure 4).  At least twenty-two companies 



EAS 2013-02-02 Cross Creek Watershed 2010 04/01/2013 

 

24 
 

operated surface mines that are now abandoned in the headwaters of Cross Creek, North 
Branch Cross Creek, Pine Run, Salem Creek, McIntyre Creek, and the Dry Fork sub-
watersheds.  Numerous mine drainage seeps continue to discharge to the Cross Creek 
watershed from these abandoned unreclaimed mines.  There are four active coal mines that 
discharge process water to tributaries to Cross Creek which include Hopedale Mining, Schaney 
Mining and Anthony Mining in the headwaters and North Star 1 in the lower section of Cross 
Creek near Kolmont which is operated by Murray Energy/Ohio American Energy.   
 
Hopedale Mining, LLC (Ohio EPA Permit # 0IL00093 outfall 009 and 010) 
The Hopedale Mining, LLC is a coal mining preparation plant located at Township Roads 176 & 
171, one mile northwest of Hopedale, in Harrison County.  Hopedale Mining LLC outfall 009 is a 
discharge from a settling pond that includes coal refuse area storm water, deep mine water and 
coal preparation plant process water.  Outfall 010 is sewage treatment plant effluent.  Both 009 
and 010 discharge to an unnamed tributary to upper Cross Creek (tributary enters Cross Creek 
at RM 27.4) 
 
Apex Environmental, LLC (Ohio EPA Permit # 0II00022 outfall 007) 
Apex Environmental, LLC (formerly owned by Krulock Coal Company) is located at Amsterdam 
Road, in the community of Amsterdam in Jefferson county and discharges to both the Yellow 
Creek watershed (unnamed tributary to Goose Creek) and the Cross Creek watershed (North 
Branch of Cross Creek).  Most of the final outfalls discharge to Goose Creek in the Yellow 
Creek watershed but outfall 007 discharges to the North Branch of Cross Creek and consists of 
effluent from a sedimentation pond.  Apex Environmental, LLC reported no flows from outfall 
007 between 2007 and 2012. 
 
Wintersville A WWTP (Ohio 
EPA Permit # 0PB00066 outfall 
001) 
The Wintersville A WWTP is 
located at 160 Rear Marshall 
Road, in the community of 
Wintersville in Jefferson County 
and discharges to Barbers 
Hollow (trib to Cross Creek at RM 
9.60).  The Wintersville A WWTP 
is a publicly owned treatment 
works providing wastewater 
treatment for the City of 
Wintersville and residents of 
Jefferson County outside of the 
city limits.  The population served 
by this treatment plant is 
estimated at 4,567 people.  The 
design flow is 0.54 MGD with an 
annual average flow of 0.425 
MGD for 2007-2012.  The plant 
was constructed in 1990 and the 
last major modifications to the 
plant occurred in 2001.  Current 
treatment includes communition, 
flow equalization, activated 
sludge-conventional, chlorination 

0

0.5

1

1.5

2

2003 2004 2005 2006 2007 2008 2009 2010 2011 2012

Median
95th Percentile

Fl
ow

 (M
G

D
)

Year

 Average Design 
Flow (0.54 MGD)

Figure 5.  Annual median and 95th percentile effluent flows for
                  the Wintersville  WWTP, 2003 - 2012.



EAS 2013-02-02 Cross Creek Watershed 2010 04/01/2013 

 

25 
 

and dechlorination.  Additionally, Wintersville A WWTP has a permitted bypass from the 
overflow of their aerated equalization tank that is treated with chlorine for disinfection.  
Wintersville A WWTP has been issued a Permit To Install (PTI) for a WWTP improvement 
project which will add grit removal, screening, digester, revamp clarifiers and UV treatment and 
should also prevent bottlenecks at the plant reducing bypasses.  Construction for these 
improvements began in 2012.   
 
Wintersville A WWTP is required to submit monthly operating reports (MORs) to Ohio EPA as 
part of their permit requirements.  Annual median and 95th percentile data collected by 
Wintersville A WWTP show that median plant performance has been fairly consistent from 2007 
to 2012 for ammonia and CBOD5.  Median flows remained consistent but exceeded the design 
flow of 0.54 MGD in both 2007 and 2011.  The 95th percentile flows exceeded the design flow 
every year from 1995 to 2012 with the highest flows at 1.799 MGD in 2004 (Figure 5).  Six 
bypasses were reported for 2010 and nine bypasses were reported for 2011.   
 
Ohio EPA conducted a compliance sampling inspection at the Wintersville A WWTP on March 
13-14, 2011 from outfall 001.  The results from the composite sample found no permit limit 
exceedances, however, nitrate+nitrite-N values were elevated with a result of 7.52 mg/l as well 
as elevated total dissolved solids (1100 mg/l).  The Wintersville A WWTP has issues with 
telescoping valves plugging which leads to solids washouts.  During the 2010 biological survey, 
the macroinvertebrates were found to be impaired downstream from the WWTP due to organic 
enrichment from the combined discharges of the Wintersville A and Jefferson M WWTP. 
 
Jefferson M WWTP (Ohio EPA 
Permit # 0PH00000 outfall 001) 
The Jefferson M WWTP is 
located on Evergreen Terrace, in 
the community of Wintersville, in 
Jefferson County and discharges 
to Barbers Hollow (Cross Creek 
tributary) just downstream from 
the Wintersville A WWTP.  
Jefferson M WWTP is a publicly 
owned treatment works providing 
wastewater treatment for 
residents of Jefferson County 
outside of the Wintersville and 
Stuebenville city limits.  The 
population served by this 
treatment plant is estimated at 
5,840 people.  The design flow is 
0.42 MGD with an annual 
average flow of 0.519 MGD for 
2007-2012.  The plant was 
constructed in 1991.  Current 
treatment includes flow 
equalization, primary 
sedimentation, oxygen ditch, 
secondary clarification, 
chlorination and dechlorination.  

0

0.2

0.4

0.6

0.8

1

1.2

2003 2004 2005 2006 2007 2008 2009 2010 2011 2012

Median
95th Percentile

Fl
ow

 (M
G

D
)

Year

 Average Design 
Flow (0.42 MGD)

Figure 6.  Annual median and 95th percentile effluent flows for
                  the Jefferson M  WWTP, 2003 - 2012.



EAS 2013-02-02 Cross Creek Watershed 2010 04/01/2013 

 

26 
 

Similar to the Wintersville A WWTP, Jefferson M WWTP has a permitted bypass from the 
overflow of their aerated equalization tank that is treated with chlorine for disinfection.  The 
Jefferson M Plant is conducting a study for clarifier upgrades and potential plant expansion.   
 
The Jefferson M WWTP is required to submit MORs to Ohio EPA as part of their permit 
requirements.  Annual median and 95th percentile data collected by Jefferson M WWTP show 
that median plant performance has been fairly consistent from 2007 to 2012 with ammonia and 
cBOD5 below permit limits.  Median and 95th percentile flows have consistently exceeded the 
design flow of 0.42 MGD from 2003-2012 (Figure 6). 
 
Ohio EPA conducted a compliance sampling inspection at the Jefferson M WWTP on March 13-
14, 2011 from outfall 001.  The results from the composite sample found no permit limit 
exceedances, however, nitrate+nitrite-N values were elevated with a result of 7.26 mg/l and 
TKN at 1.22 mg/l.  During the 2010 biological survey, the macroinvertebrates were found to be 
impaired downstream from the Jefferson M WWTP due to organic enrichment from both the 
Jefferson County M WWTP and Wintersville A WWTP.   
 
Steubenville Landfill, Inc.  (Ohio EPA Permit# 0IN00277) 
The Steubenville Landfill is a closed landfill located on Fernwood Road just south of Wintersville 
in Jefferson County.  Leachate seeps from the landfill discharge to a tributary to Cross Creek 
that enter at RM 8.7.  To control these discharges, the Steubenville Landfill received a PTI from 
Ohio EPA in February 2013 to construct two wetland treatment systems which will treat leachate 
as well as mine drainage from historic mine discharges.  The proposed wetlands will be 
constructed by the summer of 2013 and monitoring from the two outfalls (001 and 002) will 
begin.   
 
C&D Disposal Technologies LLC  
Crossridge Landfill, Inc.  (Ohio EPA Permit# 0IN00106)  
C&D Disposal Technologies and Crossridge Landfill are technically two separate landfills but 
are owned and operated by one owner.  Both landfills are located adjacent to each other at the 
southwest of the intersection of County Road 26 and Township Road 174 in Cross Creek 
Township within Jefferson County.  Discharges from the landfills go to an unnamed tributary to 
Cross Creek (enters at RM 8.5) and Dry Run which enters Cross Creek at RM 7.9.  The 
Crossridge Landfill has two permitted outfalls.  Outfall 001 is final effluent from a sediment pond 
at the south end of the landfill area and outfall 002 is from a sediment pond in the southeast 
section of the landfill.  The Crossridge Landfill stopped receiving waste in 1990, but has failed to 
meet closure requirements in accordance of Ohio law.  Ohio EPA and the Jefferson County 
Health Department are working with the owners of the landfill to properly close the landfill by 
installing a final cap system over the entire waste disposal area of approximately 9 acres.  
Leachate from the Crossridge Landfill is supposed to be collected and disposed of at the 
Jefferson County M WWTP, but the owners stopped hauling the leachate in May of 2012.  As a 
result, leachate from the facility is collecting onsite and is potentially discharging to Cross Creek 
or into the groundwater.  Ohio EPA collected leachate samples in October 2009 and found 
detections of numerous organic compounds including benzene, 1,1 dichloroethane, 
ethylbenzene, isopropylbenzene, napthalene, toluene, 1,2,4-trimethylbenzene, vinyl chloride, o-
xylene and diethylphthalate as well as highly elevated ammonia (80.1 mg/l) and various metals 
(aluminum, arsenic, iron, barium, chromium, copper, lead, manganese, strontium, selenium and 
nickel).    
 



EAS 2013-02-02 Cross Creek Watershed 2010 04/01/2013 

 

27 
 

C&D Disposal Technologies is a construction and 
demolition debris landfill that accepted out of state 
waste, mostly from the east coast, by railroad car 
(Figure 7).  The annual license for C&D Disposal 
Technologies from the Jefferson County Health 
Department was denied in 2012 but the facility 
continued to accept waste without a license.  
Acceptance of waste ceased near the end of 2012.  
Additionally, the site has a large 90,000 cubic yard 
open dump with exposed waste at the C&D 
Disposal Technologies portion of the facility.  
Storm water runoff from the open dump, C&D 
Disposal Technologies as well as Crossridge 
Landfill all discharge to tributaries entering Cross 
Creek.   
 
During the 2010 survey, sediment plumes were 
observed in Cross Creek just downstream from the 
Crossridge Landfill and C&D Disposal 
Technologies.  In addition to the construction and 
demolition debris waste disposal activities, active 
logging was occurring on site which created 
noticeable sediment runoff.  A compliance sample 
was conducted in 2011 at several storm water 
ponds and tributaries to Cross Creek after a rain 
event.  Much of the observed storm water flowing 
from the property bypasses the ponds and 
discharges directly to the tributaries to Cross 